1/10 Scale AWD RC Nitro & Electric Powered Cap

Bulldog N1/N2
Rulagabs N Glrgls7sed)
12022 N2 U0, 53569

Bulldog EBD/EBL,
11023 52 (Brusted )
BU1AG28 B CENANISSS )

(EFEHR®



Index

Bulldog N1/N2 Specification-------=------=ceeeemeeeo- P2
L L PLEET
= DerEs L T asa] e SN 55 eIV eSSt e s e et et e [R5
FromESaR e amASsemb| ) ssass e e P4
Engine & Central Transmission Assembly-------------------- P5
J T s o e e e e e e e e e e e e P6
W Al D e B e e e P7
I R e e s P8
Bulldog EBD/EBL Specification--------------ee-eeeuvu-- P9
Assembly Diagrams-------=====semmeommoemeee e e P10-P11
ChassissiEaMotaR RESteEcR N ASSEMDy=="====—==-==-=-~="~-~= P10
SWaYAb aRlIDGRate e e e P11
e P12
Part List----------m o P13-P21
Part List---=-===mmmmmmmmmm e P13-P20
B Ol e e e e e e e e e e e e e P21

Page 1 of 21



RH1021 BULLDQG N1 (single Speed)

RH1006 Specs. :

1. Length: 415 mm
2. Width: 255 mm
3, Height: 142 mm

Light & High Impact Rear Susp.Arms
Adjustable Knuckle Arm /

/ Re—inforced Body Posts

Big Bore Shocks for Stable Running —

,/
4, Wheelbase: 275/280 mm Low 66 goarbox dusign —. 75 P Water Proof RX box
5. Gear Ratio: 9.1:1 e
6. Tyre: v95%40 /// JHOH! __ 4WD and Single Speed System
7. Weight: 1840 g ( Bulldog NI ) G’“*’:::;'::"’;:\::::““ 3 //,_/

Standard Equipments:
1. Steering Servo: 3kg/cm

pS]

. Throttle Servo: 3kg/cm
., Engine: GO.18 or SH. 18
4, Radio: 2CH AM

w

e Front Chassis Brace

Pul| Start Engine -
with Slide Carb:
- Low C@ gearbox

2-piece chassis design design

for easy upgrade

1PgssgEs A

85cc Fuel Tank ~ \
Light & High Impact

Front Susp. Arms

A Big Bore Shocks for Stable Running
v
Quick Resposen Steering *
Design with CVDs

RH1022 BULLROG N2 (Two speed)

RH1007 Specs. :

1. Length: 415 mm

2, Widthe: 255 mm

3. Height: 142 mm

4. Wheelbase: 275/280 mm

5, Gear Ratio: 6.1:1 (H)
8.0z (L)

6. Tyre: ©95%40 mm

7. Weight: 1900 g (Bul Idog N2)

Standard Equipments:

1. Steering Servo: 3kg/cm
2. Throttle Servo: 3kg/cm
3. Engine: GO.18 or SH. 18
4. Radio: 2CH AM

Adjustable Knuckle Arm Light & High Impact Rear Susp. Arms
%

, Re—inforced Body Posts

Big Bore Shocks for Stable Running A

’ / . Water Proof RX box
Low GG gearbox design = =

- 12 ¢ T
=~ LI

P

e 4WD and Two Speed System

Grub Screws for Adjusting —

Ground Clearance

— Front Chassis Brace

Pull Start Engine
with Sl ide Carb. .~ Low 0G gearbox

design

2-piece chassis design

for easy upgrade

light & High Impact
Front Susp. Arms

'/' Big Bore Shocks for Stable Running

: /
Quick Resposen Steering’
Design with CVDs

Page 2 of 21



10310

10247 (M3%8) —

10248 (M3%12) —_

1

FRONT & REAR SHOCK ASSEMBLY

Front Shocks Rear Shocks
10222 10222
4 s
10109 < i \i 10109 < L
o
[ T k R o
] — —_
k o111 . A0t
L}
_— RH5102(N3)
* _— - =
. _— RH5102 (M3) 400# ® -
0HE —— @ 10106
10105 =
— e = — —
10108 ~ 10237 (E2.5)
“
/ -4 10103 = N
/ 10105~ -
f — S -
10107~ el 10104 —
- //” =
== A 10024 < -
= - e .
tomh < TS ;s
T e 10110 ’
e e 010—=—____ =
10110 — - - ”
or — P winn— P sim
10214 — E 10220 10214 f-*‘”'? 10220 /
/
i 10002
(Dia. 3-1)

3

0216 — __

10216 ———

/
10248 (M3*12) S /0240 (M3%8)

(Dia.

3-2)

Chassis Assembly

10143
i ’

10247 (M3%8) /

ga\'

10247 (M3*8) ~

10157~ 10321

10153 (8%5%2. 5) h 10159

b =
! 10135 8 ~7 10247 (M3%8)
b“‘ 10153 (84542, 5) “
? G o &&\

Y T s —

/ LN

i ! 10248 (M3*12)

10220 - ~ 10159
~ 10247 (M3#8)
10248(M3*12} ", \ 10136 o
10316 *‘5/ / & 10154 e TS 10240 (M3*8)
BOM 10215 / =3
TYPE 100N SPEC ary ——
10247 (M3+8) —3  pues
lButton Head Hex Screw| (o W3He 4 .
F st Head Hax [ =] Lo Lt s ™~
ot . . (Dia.3-3)
S ! ! 10247 (M3%8) ——
Ball Bearing ® oBvo5ez.5 s |
— ~

Page 3 of 21



TPE 100 SPEE oty 10245 (M3*18) 10251 (M3%36)
Hoppine M b | W o . \ 10248 (M3%12) 85125 (H3+10) )
N\
Butm;e::d Fasx [ M":‘; \ N ¢\\\ . /J);
Cap Head Hex Scraw E— u"i‘i \ ) ,
e 10001 -
Flat Head Hex h M3%14 4
M3x18 2
15436 E]
sut séri = Eﬁu : S .& 10251 (M3*3B)
Haxt 2
Ring s;l: Tapping £ - " ~ 10353 — o wm
stk . - ly
i il I ~ T' RHG118 (M4%10) ~ b
Hylon Lack Mut - W 2 }- 85084
-
Eclip (4] 2.5 [
28 O5wad G543 55 | 4 10228
0'Ring -] afvavad 5 'y o 3
@15 . 6412 Bkl .5 2 _”
Bal | Besrine O e £ 10309 o= 7 85144 (3%4) %
P =l —
s 10115 85125 (M3%10) Y
10241 (M3#10) ———— @ 10221

1 ] ; 10249 (N3%14) N
10114 = [ " / 10249 (M3*14) 10240
110033 10233 (10#5%4) \ : \P 7 | 10249 (M3%14)

¢ i e 4 /
L = | . N
\ N .' o \\‘ﬂ'
I\ o L / “10319
"‘ %

. : &
& R \ 10233 (10%5%4) 10221

i
10145/ g

7 10114
1 1 10241 (M3#10) ~ 10232 (15%10%4) ~RH1006/1007/1017

10152 (15%10%4) -RH1016

Gearbox Assembly

10233 (10%5%4) -RH1006/1007/1017
10234 (10%5%4) —-RH1016

RH5117 (M4*4)

10232 (15%10x4) ~RH1006/1007/1017
10152 (15%10%4) -RH1016

(Dia. 4-3) 4

10240 (M3%8)
10162

10003

9 RH5102 (N3)
85186 (M3#25) \ e o
10249 W3+ 14) \ @ o BOM
TYPE | COoM SPEC oTY
. ! 2’ L Round Haad Sel [ SRil i
"\ q % .e Assembly Lot =il
10121 . ) Button Hend Fex | oy et i
10249 (M3*14) — i i w2 5
\ % Cap Head Hexe Sorsw D— E’g‘(g ?
10249 (M3¥14) 10216 — RH5113(M4*10) ﬁ:g 4
\ — "R Flat Head Hex = [ s
10818 = 2~ % : e ;
\ [ \\-3/ 10221 . 10230 85034 =, St Sore ] s l
'\ d 10354 J‘ w10 2
10217 — / o —NL pit 035 ‘L‘;//; | T - 2
-
/ g b = Kasher abead, 1#0.2 2
10220 e \\ e 4 e 10241 (N3¥10) D
10117 —__ ) /\ f" / ’/ Melon Lock Mot - W 3
o 8 1 10251 (M3%36)

10233 (10%5%4) ~— 8 s =3 ot .
@ ) r o wmew \ T
& S 10228 / ¥ e 101217 \ B © et
10145 — = 2

85184 (3x4) i 10248 (M3*12) -

‘\ 10245 (3+18) / 10314
&S

10002 — .& 10241 (H3+10) — &, _ 9 (Dia. 4-4)
\'~ 033 ———
Ss 10314 — - 10202(M314)
a /‘/‘ 10313
85184 (M3%12) k"*‘\ 85184 (M3*12) — Page 4 of 21




TYPE 100N SPEC ary
sl [ @ 4
™ "I Engine Assembly
CaprHesd Hex Séiew o— ::;: i
Flat Head Hex = o] l }
POO10 GO .18 Engine w/glow plug
i » et 8 POO011 SH .18 Engine w/glow plug
Washer abead (%02 1 /‘
/
Nylon Lodk Nut - W 5 i 10195 . é ‘\ -
s | - -
Oine ) oo | 10169 : &0 & I
10195 . S . y | =\ =
Ball Bearing O o108a5%4 z 10169 < 5 - /’ f;
i 10151 10246 (M3%28)
85148 (246) LAk = 7
NN @ 10167 = 2
s 85035 1‘ | - B5118(M3*15)
10168 AN o2 /Ny U |
e \ - |
/ < _GaoRy ) /
35045/\ \ g, RH5102 (M3)
RH5117(N\I4*4) 10233 (1045%4) i N /
® 85118 (NBKI5) <
/ 10831 — L --.\\
/ (single speed 16T) R o ~10173
L= T RH5102(M3) Z =
10168 g L 10240 (M3%8) é;_:::_nf a
= RH5562 (M3%8) 48
p | ~ 10322
/ (Two speed 21T)
/
85125 (M3*10) (Dia. 5-1)
10133
10005 0174 — //
BULLDOG NI Central G‘,
r i
T anmssian RH5116 (M33) ‘ - RH5117(Md*4)
BOM 10174 ; &
R S
THPE 1eon SPEC o | B 10247 (M3+8)
10250 (M3%20)
Dsp Hesd Hex Seran | mem 31D 2 =5 10175\
N v
oS- Y = 2 10233 (10%5%4)
M3%3 1 b
Set Serew a S 5 10176 = = 5 | \ \\\ 10228
— P - = = £ ~ RH5190 (E4)
Ball Baaring o alOkdSK 2 ?\ i e\ \ - 10233 (10%5%4) (D i 5_2)
1Y Tl 3
10177 —— \¢’ - g Y ,
.y N\ \ \ = 10247 (M348) -
™ \\\ 10176 g 10182 V
_ / \ 2 e
Ly \\ 10243 (M3%10 1/2T)
10006 —

Tranmssion
(Dia. 5-3)
BOM
THRE Jcon SPEC orr |
o Moad s ‘Serg | | [ Wanio 2
Wane 4
Flat Head Hax 1= e =
B W43 1 l
et Sorer e T > __ RH5117 (M4s4)
- | / "‘
Eclip (¥ o 1 o't ./ /
One Way Bearing w B15406 340 4 i .*
Ball Bearing o R 3

Page 5 of 21



10240 (M3*8)

\ - :::f 10164
10161
,/"'// B / \
o /
10164 <=

85125 (M3*10) —
( ) c\t ) RHS116043+3)

\ ™ Hooi1 ” LU S — *——ﬁ 0 r-‘

10240 (M3#8) ~

_— 10225

10161 —
— 10241 (M3%10)
>

Steering Servo
Throttle Linkage

(Dia. 6-1) §
’ﬁﬁ HOO1 1
10241 (Wa%10) =
8 ";710146
85170(3#15) I 7
Receiver Assembly

(Dia. 6-2)
10160 10160
(Dia.6-3)
10004
10247 (M3#8) < \ |
% é /
Fuel Tank b
5
Right Tyres -l
10158
10361— oy
ﬁ 0
10352, j0350 10237 (2. 5) S (Dia. 6-6)
10351
o,_f——— 10227
(Dia. 6-4) 10256 (3%6) ——
< T — 10240 (M3%8)
Left Tyres 10240 (Ma*8) - l
=y
- L —— {0247 (M3+8)
10350 —__ 10158 —

—
10247 (M3%8) -~

(Dia. 6-5)

Page 6 of 21



Bulldog N1 and N2 are almost in structure but the central
transmission(Diagram 5-2 and 5-3).

For hobbiests, we have optional front and rear sway bar
for upgrade, which adds higher racing performance,

Optional Front & Rear Sway Bar #10324.

10219 :
RH5116 (M3#3) \ -
% \ y
N \ (f
10223 a A
=
e ——
10324 —
10218
z §
i §
& i
ool
=
o /
RH5116 (W3%3) ~ .
10223~

(Dia. 7-2)

10350
S

RHS103(W4) —

Page 7 of 21

(Dia. 7-1)

(Dia, 7-3)



\

' LBO0Y/GLO0Y

Ty —

(b-v "e1Q 29G) "s|sseyo ayy 03

A|quasse JeaJ 8yl 9 |quassy

——(olxeN) STIe8 —

Ig 40 g o3ed

. (O1+EN) 15201
L e
e \\\I\Il.ﬂw q
(g%0l) LrE01 <= g =

=~ (01*EW) L¥20 1

~~ 06004/68004,/88004

(6-9 ‘2-9 “1-9 'elg @9%) 'sysod Apog sy} o3 Apog pelino ayjl o|qusse usyl

pue wejsAs olpeJ ayjy dnieg ‘siseyo ayi 03 A|QuSSe SOAJDS Su|.991S/0|31304Yy] ‘A|quUSSe Xog JoA|eD9.4 9yl o|quesse A||euld ‘g

‘ ‘./

() E01SHY

(B+EW) 020

(@ W LYZ0l —— Ty T
% (01+6H) 52158 r
/

(-G 40 g-G'BIQ 99S) "SISSBYD

a3 01 1}JBYS SAlJp |BAIUSD JBBI

(1-G 'BlQ °3§) 'sisseyd ayl ol (6-9 40 p-g9 'BI(Q uow.u

A|quasse sulfus ay3y usjysi| */ pue UO|SS|WSUBL] |BJJUSD B|quassy *g S|eaym By} uLaysi] g

—————— (B%EN) L¥EO}

(8%EW) OOt~

B (9-9 ‘elg °93g) 'A|quesse juej
(1= ‘BlQg @98) 'sisseyo ay} o} . |en} ay3 usyji ‘sisseyo sy o3

A|guasse juo.df ayl 2|quassy ‘g (e-g "B1Q 995) "SISSBY) 9|qWassy ‘g sisod Muel |@n} 8yl usiseq |

86535 K[ GuSSSY



REH1023 BULLDOG EBD (Brushed)
RH1024, BULLDOG EBL, (Brushiess)

Specs. :

1. Length: 415 mm

2, Width: 255 mm

3. Height: 142 mm

4. Wheelbase: 275/280 mm
5. Gear Ratio: 8.3:1

6. Tyre: p95%40 | Adjustable Knuckle rm

7. Weight: 1710g ( BULLDOG EBD ) S ME SR s

1650g ( BULLDOG EBL )

Stable Running

Low CG gearbox
p=o

design

Grub Screws for -

Adjusting Ground Clearance

2-piece chassis design

for easy upgrade

Qual jfied Electronics System

Standard Equipments:
1. Steering Servo: 3kg/cm
2, Motor: 550 ( BULLDOG EBD )
3650 ( BULLDOG EBL )
3, ESC: 300A ( BULLDOG EBD )
60A ( BULLDOG EBL )
4, Battery: Ni-MH SC1800mAh 7.2V ( BULLDOG EBD )
Li-Po 2700mAh 7.4V =25C ( BULLDOG EBL )
5. RADIO: 2CH A M { BULLDOG EBD )
2CH 2.4GHz ( BULLDOG EBL )

Quick Resposen Steering Design with CVDs %4

Page 9 of 21

__—— Light & High Impact Rear Susp.Arms

o Slipper System for Spur Gear Protection

e
S i e Stk for
Stable Running

Low CG gearbox design

Light & High Impact Front Susp.Arms



BULLDOG EBD and BULLDOG EBL are converted from BULLDOG N1, having same front assembly. Please refer to Dia.4-1.

And the rear assmbly is all same as BULLDOG N1 but without 10249 (M3%14)
r—

center outdrive cup(see Dia. 10-2) o221 s /10248 (i3x12) r
- : / - 10248 (N3%12)

Attention: BULLDOG EBD and BULLDOG EBL are only different in ESC, «® .-
10216 - \\ T T - Tosig

motor battery, charger and radio. 10241 (3X10) o—— w\ \ N
: -] . s

10153 (84592 5) ——
8 ——— 10127
&.

!/_.. L 10135 — ——r
Central Assembly [ LI, 10136 —

y 10153 (8%5%2.5) ‘ SO X
10146 4 - 85034 ioai0 NN " 10240 (W3¥8)
== b “lo1as
10247 (W3+8) —__ \
85184312 10327 - == I
10247 (M3#8) ~._ 10330 =5 \ L/
85125 (W3¥10)—— ¢ _ 10247 (H3+8)
10326 — L §——— 10247 (M3+8)
10325
(Dia. 10-1) 10326 L 10247 (M3s8)
AL 10199
10252

10247 (M3%8) \
Motor Assembly ‘

10232 10197,

T10034/710035 1[}192 10196

Differecial slipper complete n

is preinstalled in rear 10194 6,&
! RHSH? (M4%4)
assemb |y. complete.
10193
10192 .
10228 10195P, ‘Q H0029 (Brushed)
1 1 -~

H0028 (Brushless)

RH5190 (4)
10128 )
85182 (M3*10) < —

10247 (M3%B)

- 10237(€2. 5) (Dia. 10-6)

Steer i.ng Assembly

10188
ESC 10240(M3+8)

10026 (BULLDOG EBL) H0027 (BULLDOG EBD) § 10243(”3*“”
, HOO14RX
HOOO7 (AW) (2. 4GHz)
¥ s 10215
. HoO11 — - 10220 i
S . 10144

(Dia. 10-3) 5
(Dia. 10-4) (Dia. 10-5)

Page 10 of 21



Bul |ldog EBD and EBL are almost same but in electronics. Bulldog EBD comes with brushed system and
Bul ldog EBL with brushless system. For hobbiests, we have optional front and rear sway bar for
upgrade, which adds higher racing performance.

Other assemblies please refer to Page 10 and Bul ldog N1 instructions,

Optional Front & Rear Sway Bar #10324.

10219
RHE 116 (M3#3),
10228 | _
1020 v ‘ 10244 (N3¥14)
] |
10324 —
w28
2 §
I o & (] -
10239 (Ma#8) < :
W /
{lr 10210
x f .
RsTISMNaRS) © f I
10220
gl o (Dia. 11-1)
(Dia
10350 — 4
Wheel ie Pack:

In order to increase the stability operation
under top speed for “Super Player”, who plays
the car with 3S |ipo and running cock-up, we
design a wheel ie system for option,

Optional Front & Rear Sway Bar #10922.

10350 —

(Dia. 11-3)
RH5103 (W)

- 10242 (M3x14)

(Dia. 11-4) ‘Q ' 10239 (M3%6)

Page 11 of 21



I 40 gl @38ed

0800H
Sy
16004/GL00Y .
- 0600Y/68008,/8800Y mam Ea P pLess
i SSTERS CERTUERTY
 (@sEm 0v20) (G-01 “g€-0] '®!Q 90S) 'dnies 0} wayl 199UUCO pue AJa)leq 'I9A1908.4 ')S] S|quasSy ‘g

o

"l

\
SR

N
(¥W) E0LGHY

(#-01 "e1Q 29) "aFesu || pue (9-0) "B!1Q 998) “34BYS OAlJp |BAJUID {8-9 “p-9 "8!Q 295)

ondas Bu)Jaeals a|qussy / pue A|quasse .ojoll ay} Junol ‘g °S|@ayM 8yl JUNop ‘G

T (01%EW) 52168 T
Tip il — (Q1+EN) 52168

(p-¢ 'B1Q 998) ‘14ed ieos sisseyo (I-¢ "BlQ 298) "JUOJ4 SISSEYOD

01 A|qusse Jead o|quassy ‘g 01 A|Qusse Juo.) 9|quassy ‘Z (1-0| ‘'elqg @og)314ed sisseyo Jojusd A|quassy *|

*§431S ATENISSY



Common Part List

10353 - Front Shock Tower 1pc

RH1021/RH1022/RH1023/RH1024

10354 -Rear Shock Tower 1pc

RH1021/RH1022/RH1023/RH1024

10001—Front Shocks 2pc (GP)
10007-Front Shocks 2pc (EP)

4 4

e

L]
L[]

RH1021/RH1022
RH1023/RH1024

10002 — Rear Shock Tower 2pc (GP)
10008 — Rear Shock Tower 2pc (EP)

E
—
-_—" 4 -
RH1021/RH1022
RH1023/RH1024

10103-Front Shock Spring 2pc (GP)
10333-Front Shock Spring 2pc (EP)

IWAANAM
M\

ARV RTAL S
TATRTRVRTATL

INAAAN]

P
F

RH1021/RH1022
RH1023/RH1024

10104-Rear Shock Spring 2pc (GP)
10334—-Rear Shock Spring 2pc (EP)

TATRYRVRYRTAL
RTRYRVATAVRIL

MAAA NN
WAAA A AN

RH1021/RH1022
RH1023/RH1024

10105-Front Shock Shaft & Piston
Set 2sets

RH1021/RH1022/RH1023/RH1024

10106-Rear Shock Shaft & Piston
Set 2sets

RH1021/RH1022/RH1023/RH1024

10107-Front Shock Body 2pc

RH1021/RH1022/RH1023/RH1024

10108-Rear Shock body 2pc

RH1021/RH1022/RH1023/RH1024

10109-Shock Upper Cap 2sets

A 4
OO0

RH1021/RH1022/RH1023/RH1024

10110-Shock Lower Caps 2sets

o0 O
00 O

RH1021/RH1022/RH1023/RH1024

10111-Shock Lower holder & Adjust

Ring 2sets
h = 3 .l|i'l
h =4 ‘lll'l

RH1021/RH1022/RH1023/RH1024

10114-Steering Knuckle Arm lset

as

RH1021/RH1022/RH1023/RH1024

10115-Uprights 2pe

RH1021/RH1022/RH1023/RH1024

10117-Rear Hub Carrier 2pc

RH1021/RH1022/RH1023/RH1024

10118-Rear Drive Shaft 2pc

RH1021/RH1022/RH1023/RH1024

10120~Front Susp. Holders 2pc

RH1021/RH1022/RH1023/RH1024

10121-Rear Susp. Holders 2pc

“

RH1021/RH1022/RH1023/RH1024

10123-Gearbox Housing Set Zpcs

S

RH1021/RH1022/RH1023/RH1024

RH5526-Diff 16T Gear Washer épcs

RH1021/RH1022/RH1023/RH1024

10124-Diff. Drive Gear w/pin 2sets

RH1021/RH1022/RH1023/RH1024

10003-Diff Gearbox Set Tset

RH1021/RH1022/RH1023/RH1024

10125-Diff Case 2pcs

LI}

RH1021/RH1022/RH1023/RH1024

Page 13 of 21




Common Part List

10126-Diff Drive Spur Gear 2pcs

Sy, 38T

i

RH1021/RH1022/RH1023/RH1024

10127-Diff Drive Gear 2pcs

e e

RH1021/RH1022/RH1023/RH1024

10128-Diff Bevel Gear S. 4pcs

RH1021/RH1022/RH1023/RH1024

10129-Diff Bevel Gear B. 4pcs

RH1021/RH1022/RH1023/RH1024

10130-Diff Pin 2pes

/

RH1021/RH1022/RH1023/RH1024

10131-Washer 6pcs

RH1021/RH1022/RH1023/RH1024

10132-Di ff Drive Cup 4pcs

YYyy

RH1021/RH1022/RH1023/RH1024

10133-Center Coupler 3pcs

HHH

RH1021/RH1022/RH1023/RH1024

10134-Body Post 2pes

RH1021/RH1022/RH1023/RH1024

10136-Servo Saver Post Zpes

RH1021/RH1022/RH1023/RH1024

10137-Steering Ackerman

n M

RH1021/RH1022/RH1023/RH1024

10145-Whee| Hub 4pcs

RH1021/RH1022/RH1023/RH1024

10146—Antenna Pipe Set 2sets

RH1021/RH1022/RH1023/RH1024

10309-Front CVD 2sets

RH1021/RH1022/RH1023/RH1024

10310-Front Bumper buggy l1pc

RH1021/RH1022/RH1023/RH1024

10311-Front Lower Susp. Arm 2pc

RH1021/RH1022/RH1023/RH1024

10312-Rear Lower Susp. Arm 2pc

RH1021/RH1022/RH1023/RH1024

10313-Wing Bracket 1set

RH1021/RH1022/RH1023/RH1024

10314-Wing Holder lset

O ur
O wp

RH1021/RH1022/RH1023/RH1024

10315-Buggy Body Mount 1set

7 &

RH1021/RH1022/RH1023/RH1024

10316-Servo Linkage 1pc

RH1021/RH1022/RH1023/RH1024

10317-Front Upper Susp. Arm 2sets

aSam———— D
Sem————0

RH1021/RH1022/RH1023/RH1024

10318-Rear Upper Susp. Arm 2sets

= |
U= - =i

RH1021/RH1022/RH1023/RH1024

10319-Steering Arm 2sets

RH1021/RH1022/RH1023/RH1024

Page 14 of 21




10330-Chassis Front Part lpc

Part List

10350-SC truck wheel complete 2sets

10151-Manifold Gasket 6pc

RH1021/RH1022/RH1023/RH1024

RH1021/RH1022/RH1023/RH1024

10152-Metal Bushing 15%10%4 6pc

10351-8C truck tyre & insert 2sets

RH1021/RH1022/RH1023/RH1024

10352-SC truck rim 2pcs

RH1021/RH1022/RH1023/RH1024

1set
ﬂﬂ:::p (‘i:j’ (‘:::p | ﬁ] i A
— S
aijy ¢;5’ aiﬁy = : IL| I&
il -',t ﬁr'
RH1021/RH1022 RH1021/RH1022
10156-Upper Plate 1pc 10157-Upper Steering Plate 10004-Fue| tank Set 1set

10153-Metal Bushing 8%5%2.5 6pc

10154-Servo & Upper Plate Mounts

RH1021/RH1022

10320-Central Dongbone R. lpc

RH1021/RH1022

10321-Chassis Plate Rear Part 1Ipe

g

m—

RH1021/RH1022

10158-Fuel Line 2pcs

RH1021/RH1022

=

E -2

RH1021/RH1022

85026—Switch Cover 2pcs

A ———————

RH1021/RH1022

10161-Servo Horns

10159-Front/Rear Chassis Brace

RH1021/RH1022

10160-Receiver Box lset

RH1021/RH1022

RH1021/RH1022

10163-Stopper 6pcs

o

RH1021/RH1022

10164-Throttle Linkage 1set

10135-Servo Saver (GP) lset

{9

RH1021/RH1022

10162-Chassis Brace mount 1pc

@

RH1021/RH1022

RH1021/RH1022

o

:

T —

RH1021/RH1022

10165-Central Dongbone F. 1pc

=

D=

RH1021/RH1022

10167-Air filter 1Set

-

RH1021/RH1022

Page 15 of 21



Part

List

POD10-GO. 18 engine 1pc
PO011-SH. 18 Engine 1pc

RH1021/RH1022

10168-Tuned Pipe 1Set

4

RH1021/RH1022

10169-Silicone Coupler 1Set

-

RH1021/RH1022

85195-Zip Tie bpcs

RH1021/RH1022/RH1023/RH1024

10170-Manifold 1Set

N o

o

RH1021/RH1022

85035-F lywheel 1pc

FEY

RH1021/RH1022

85087-Clutch Nut 2pecs

H H

RH1021/RH1022

85045—Clutch Shoes & Springs

g%

RH1021/RH1022

10173-Engine mount 2pcs

RH1021/RH1022

10331-Clutch Bel | (16T) 1pc

™

RH1021/RH1022

10322-Clutch Bel'l (21T) 1pc

="

RH1021/RH1022

10005-Central Transmission
Complete 1Set(Single Speed)

RH1021/RH1022

10174-Central Transmission

Bulkheads 2pcs

RH1021/RH1022

10175-Brake Post 1Set

RH1021/RH1022

10176-Brake Set 1set

N

RH1021/RH1022

10177-Brake Cup 2Zpcs

I ¥

RH1021/RH1022

10178-Single Speed Shaft w/pin

RH1021/RH1022

10179-50T Gear (Single Speed) 1pc

RH1021/RH1022

10006-Central Transmission
Comp lete 1Set (Two Speed)

RH1021/RH1022

10180-Two Speed Clutch 1Set

vy
e @
®
RH1021/RH1022

10181-Two Speed Shaft 1pec

RH1021/RH1022

10182-50T Two Speed Gear 1pc

RH1021/RH1022

10183-45T Two Speed Gear 1pc

RH1021/RH1022

10147-Servo Saver (EP) 1set

“

RH1023/RH1024

Page 16 of 21




Part List

RH1023/RH1024

10195P-S | ipper Shaft(EP) 1pc

RH1023/RH1024

10185-Battery Cover (EP)  1pc 10188-Battery Post Zsets 10189-Post for Rear Spur Gear 10190-Motor Mount (EP) 1pc
Cover 2pc
" AN =
RH1023/RH1024 RH1023/RH1024 RH1023/RH1024 RH1023/RH1024
10191-S | ipper Complete (EP) 1set 10192-5S| ipper Pad (EP) 2pc 10193-S | ipper Gasket (EP) 2pc 10194-65T Spur Gear (EP) 1pc
= ‘. | . O O

RH1023/RH1024

RH1023/RH1024

10196-8! ipper Spring Bracket
(EP) 1pc

10197-S!l ipper Spring(EP) 1pc

{
£2 : )

RH1023/RH1024 RH1023/RH1024 RH1023/RH1024 RH1023/RH1024
10199-S|ipper Drive Cup 1pc 10200-BEARING BRACKET (EP)

10198-S1ipper Coupler (EP) 1pc

RH1023/RH1024

1pe

RH1023/RH1024

10323-Pinion Gear 23T(EP) 1pc

L

RH1023/RH1024

10324-8way Bar 2Sets

b, it
i x

RH1021/RH1022/RH1023/RH1024

10325-EP Chassiss plate 1pc

RH1023/RH1024

10326-Rear Spur Gear Cover (EP) 1pc

RH1023/RH1024

10327-Upper plate(EP) 1pc

RH1023/RH1024

10328-Center Drive Shaft (EP) 1pc

RH1023/RH1024

Page 17 of 21



85034-Body Clip (Medium Size)épcs

85029-Body Clip(Smal| Size) épecs

Part List

10214-Shock Ball| End 6pcs

%

n;;.-
S
1;;.“

10216-Steering Linkage Bal |
End 6pcs

End 6pcs

10217-Rear Upper Linkage Bal |

g4 ¢
g4 &

10215-Servo Link Ball End épcs

PPP
PPF

10220-Bal | A b6pcs

10221-Bal | B 6pcs

o o o
o o o

B8 8
5688

10222-Bal| C 6pcs

10218-Sway Bar Fix Plate 6pcs

10219-Sway Bar Holders 6pcs

10224-Shock O-ring(Lower) 6pcs

10225-Diff O-ring Seal bpcs

5 % %
| \ \
5 % ¥
" X L

10223-Bal| D épcs

—
—
—

10228-Pin ¢ 2%10 6pcs

000
Q00

10229-Pin ¢ 2%11 6pes

oye
S

10226-Shock 0-ring (upper) épcs

10227-Tuned Pipe Seal & Fuel

Tank Seal 1set

10232-Bal | Bearing 15%10%4 6pcs

10233-Bal | Bearing 10%5%4 6pcs

10329-Hinge Pins(long & short)

1sets

10231-0ne Way Bearing 3pcs

olele,
olele,

10234-Metal Bushing 10%5%4 6pcs

10235-Bal | Bearing 8%5%2.5 6pcs

00O
000

Page 18 of 21



Part List

10236-E clip~8mm 4pc

RH5190-E ¢l ip=-4mm 6pc

10237-E clip—2. 5mm 6pc

RH5102-Ny lon Lock Nut M3 6pc

RH51038-Ny lon Lock Nut-M4 6pc

85148—Round Head Self Tapping

Hex Screw 2%6 4dpcs

TTTT

10238-Round Head Self Tapping
Hex Screw 2*10 6pc

85179-Round Head Self Tapping
Hex Screw 3*15 8pc

T

10239-Round Head Self Tapping
Hex Screw M3*6 6pc

TTTTNY

10240-Button Head Hex Screw
M3%8 6pc

TTTTTY

10241-Button Head Hex Screw
M3*10 6pc

T

85184-Button Head Hex Screw
M3*12 6pc

TTITTT

10242-Button Head Hex Screw
M3%14 6pc

T

85144-Ring Self Tapping Screw 3*4 4pc
10256-Ring Self Tapping Screw 3%6 6Bpc

TEEY

RH5116—-Set Screw M3*3 6pc

RH5117-Set Screw M4*4 6pc

RH5118-Button Head Hex Screw
M4*10 Bpc

RH5562-Cap Head Hex Screw M3*8 6pc

TN

10243~Cap Head Hex Screw
M3*10 6pc

L)

85182-Cap Head Hex Screw M3*10 6pc

10244—Cap Head Hex Screw
M3%14 Gpc

T

85118-Cap Head Hex Screw M3*15 6pc

[T

10245-Cap Head Hex Screw
M3*18 6pc

85185-Cap Head Hex Screw M3*25 6pc

Page 19 of 21



Part

List

10246-Cap Head Hex Screw M3*28 6p

|

10247-Flat Head Hex M3#8 6pc

TYTTYY

B5125-Flat Head Hex Screw M3¥10 8p

ITTT
ITIT

10248-Flat Head Hex Screw M3*12 6p

TTITTT

10249-F|at Head Hex Screw M3%14 6p)

T

85127-Flat Head Hex Screw M3*18 3p

Il

10250-F lat Head Hex Screw M3%20 6p

M

10251-Flat Head Hex Screw M3%36 6p

LLLLLL
1

HO068 2. 4G FS-GT2 TX&RX

HOD14 = 2.4GHz Transmitter lpc

\ 4

H0072 ks 45A ESC 1pc

H0050-400A ESC 1pc

HO028 - 3650 Brushless Motor 1pc

N

HO029 - 550 Brushed Motor 1pc

HOO30 = Ni-MH 7.2V 1800mAh
HOO31 — Ni-MH 7.2V 3000mAh

1pc
1pc

HO012 - Battery Case 1lpc
RH5189 - Receiver Switch lpc

=

HOO11 = 3kg/cm Servo lpe

<.

RO0B8- Clear Body lpc

e

AV =

<

RO089- Printed Body Ipc

RO090- Printed Body Ipc

RO0771-Buggy Tail Wing (Clear) lpc

ROO75-Bugey Tail Wing (Black) lpec
RO091-Bugegy Tail Wing (Red) 1pc

L 5

85274-Li-Po 2700mAh 1. 4V

Ipc

10253 - 1/10 Charger CE lpc
10254 - 1/10 Charger UL 1pc
10255 — 1/10 Charger BS 1pc

Page 20 of 21



Upgrade Parts List

10902 — Front Shock Plate
(Carbon) 1Set

RRIYI

-

1 4

-

RH1021/RH1022/RH1023/RH1024

10903 — Rear Shock Plate
(Carbon) 1Set

11 Liddy

-

!

RH1021/RH1022/RH1023/RH1024

10905-Battery Cover (Carbon) 1set

rd

RH1023/RH1024

10906-Body Post (AL) 2pc

R

RH1023/RH1024

10907-Front Shocks (AL) 2pc

RH1021/RH1022/RH1023/RH1024

10908-Rear Shocks (AL) 2pc

&

~

RH1021/RH1022/RH1023/RH1024

10911 — Steering Ackerman (AL)

~

RH1021/RH1022/RH1023/RH1024

1pg]

10912 - Front Susp. Holders
(AL) 1Set

RH1021/RH1022/RH1023/RH1024

10913 — Front & Rear Brace(AL)

7

RH1021/RH1022

10914 — Rear Susp. Holders
(ALY 1Set

RH1021/RH1022/RH1023/RH1024

10915 — Rear Hub Carrier (AL) 2pc

S S

RH1021/RH1022/RH1023/RH1024

10916-Front Top Plate (Carbon) 1pc

RH1021/RH1022

10917 — Steering Knuckle Arm
(AL) 2Set

e.?

RH1021/RH1022/RH1023/RH1024

10918 — Whee| Hub(AL) 4pc

RH1021/RH1022/RH1023/RH1024

10919 - Upper Plate(AL) 1pc

<

RH1021/RH1022

10920 — Tuned Pipe(AL) 1Set

RH1021/RH1022

10921 — Chassis Brace mount
(AL) 1pc

\/d RH1021/RH1022

85265 — Heatsink 1pc

' RH1023/RH1024

10922 — Wheelie Set 1Set

4
e

RH1021/RH1022/RH1023/RH1024

10923 — Alum Steering Arm 2pc

&S

RH1021/RH1022/RH1023/RH1024

10924 — Alum Knuckle Arm 2pc
g ¥

RH1021/RH1022/RH1023/RH1024

10925-Chassis Plate
(AL+Carbon)

v 4

RH1023/RH1024

1Set

10926—-Upper Plate (Carbon) 1pc

RH1023/RH1024

10927-Front Lower Susp. Arm
(AL) 2pec

A

RH1021/RH1022/RH1023/RH1024

10928-Rear Lower Susp. Arm
(AL) 2pc

RH1021/RH1022/RH1023/RH1024

Page 21 of 21




